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The laboratory is with responsibility for the received sample and the result of the test
can only reflect the evaluating of the sample. Therefore, the laboratory does not bear
any liability for loss direct or indirectly caused to applicant by this result of the report.
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The results relate only to the items tested.
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This test report shall not be reproduced except in full without the written approval of
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